Annex for LTE Band 2

Test Report No.: CTL2405163031-WF
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1835 1849 1 CHP 1 1848.498  -33.51 -13 Pass
1849 1850 0.003 / 2 1850.000  -44.07 -13 Pass
1850 1865 0.003 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL
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1835 1849 1 CHP 1 1848.470  -28.45 -13 Pass
1849 1850 0.15 / 2 1850.000 -34.76 -13 Pass
1850 1865 0.15 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL

Band2_15MHz_16QAM_HCH_1902.5MHz_RB_1 74 NTNV

Level (dBm)

Ant: Ant1

Start: 1895 MHz
Stop: 1925 MHz
RBW: 3 kHz

VBW: 9.1 kHz
Detector: RMS
TraceType: Average
AverageCount: 3
SweepPoint: 20001
SweepTime: 4.11 s
Sweep: Single

—— Final Data
—— Trace
— Limit
1925.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
1895 1910 0.003 / ! / / /
1910 1911 0.003 / 1 1910.005 -45.98 -13 Pass
1911 1925 1 CHP 2 1911.001  -35.10 -13 Pass
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1895 1910 0.15 / ! / / / /
1910 1911 0.15 / 1 1910.060 -32.256 -13 Pass
1911 1925 1 CHP 2 1911.020 -31.01 -13 Pass
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FCCID: 2BCUE-P8GLOBAL

6.2.6 B2_20MHz
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1830 1849 1 CHP 1 1848.500 -33.84 -13 Pass
1849 1850 0.003 / 2 1849.984  48.33 -13 Pass
1850 1870 0.003 / ! / / / /
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FCCID: 2BCUE-P8GLOBAL
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1830 1849 1 CHP 1 1848.480 -32.04 -13 Pass
1849 1850 0.2 / 2 1850.000 -36.22 -13 Pass
1850 1870 0.2 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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1890 1910 0.003 / ! / ! /
1910 1911 0.003 / 1 1910.005 -51.42 -13 Pass
1911 1930 1 CHP 2 1911.001 -35.44 -13 Pass
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1911 1930 1 CHP 2 1911.040 -35.20 -13 Pass
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band2_20MHz_16QAM_LCH_1860MHz_RB_1 0_NTNV

Level (dBm)

Ant: Ant1

Start: 1830 MHz
Stop: 1870 MHz
RBW: 3 kHz

VBW: 9.1 kHz
Detector: RMS
TraceType: Average
AverageCount: 3
SweepPoint: 26667
SweepTime: 548 s
Sweep: Single

o
L

—— Final Data
—— Trace
—— Limit
1830.0 1870.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method B0 MHz)  (@Bm)  (@Bm)  Hesut
1830 184! 1 CHP 1 1848.497 -34.21 -13 Pass
1849 1850 0.003 ! 2 1849994 4735 13 Pass
1850 1870 0.003 li / / i / i
Band2 20MHz_16QAM LCH_1860MHz RB 1 0 NTNV
ey Ant: Anti
Start: 30 MHz
Stop: 10 GHz
BW: 1 MHz
VBW: 3 MHz

Detector: RMS
TraceType: Average
AverageCount: 30
SweepPoint: 19941
SweepTime: 17.28 ms
Sweep: Single

Maker:
1. 1933.500 MHz
-39.22 dBm

Level (dBm)

—— Trace
—— Limit

Frequency (MHz)

10000.0

Page 141/ 145




Annex for LTE Band 2

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL
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1830 1849 1 CHP 1 1848.480  -30.51 -13 Pass
1849 1850 0.2 / 2 1849.840 -33.71 -13 Pass
1850 1870 0.2 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band2_20MHz_16QAM_HCH_1900MHz_RB_1 99 NTNV
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1890 1910 0.003 / / /
1910 1911 0.003 1910.005 -49.35 -13 Pass
1911 1930 1 1911.001 -34.28 -13 Pass
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1890 1910 0.2 / ! / / / /
1910 1911 0.2 / 1 1910.000 -36.43 -13 Pass
1911 1930 1 CHP 2 1911.040 -32.93 -13 Pass
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